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: 1
Patient presents | If at ANY stage during this pathway the patient develops :
to GP | warning signs' send for urgent two-week wait referral

| I 1 - Warning Signs (red flags):
I Progressive unexplained weight loss, Gl

- - : - | bleeding, persistent anaemia, persistent
Any age Patient >55 with Any age patient with | vomiting, epigastric mass, progressive
patient with unexplained” and no warning signs I_dif“ficulty swallowing
warning persistent® recent and recentonset || T T T T T T T T T
signs1 onset dyspepsia dyspepsia 2 — Unexplained: no cause after physical
examination, medication review and
H.Pylori test
Urgent Urgent Medicati;)n ——— 3- Perzistegt: s>;]£n|ptoms beyond what li(s
) ] , expected to be self-limiting i.e. 4-6 weeks.
- - lifestyle advice & offer
Two vyeek Two vyeek antzcids / alginates 4 - Blood tests are NOT recommended as
walt walt (Peptac®) on a PRN they do not show current H. Pylori status.
referral referral basis A two-week washout period is required if
- the patient is taking a current PPI.
1o T 1
; Lifestyle advice: I
Smoking, alcohol, coffee, fatty .
I ' Ve I
, foods, weight reduction, raise bed . Test for H.Pylorl
head, do not eat at bedtime : 4
L Stool antigen test

I Medication review:

I Withdraw or change drugs known to aggravate dyspepsia
: e.g. NSAIDs, SSRIs, anti-platelets, bisphosphonates.
I

Consider long term GI protection (lansoprazole 15mg od)

|
Lfo_r riglﬂar_NEAiDs_or_SERI_s (_eSp_ecf HZ - ozer_65_s)_ ] H. Pylori . H.Pylori

e - - =TT T T =TT === Positive Negative
Step down guidelines: T -
Treat with triple

e Start on Lansoprazole 30mg daily. Review after 4
therapy

weeks (8 weeks if medication induced or GORD)

) Check allergy status i i
o If symptoms controlled reduce to 15mg daily Patient remains

& interactions symptomatic

: ! = infection in Primary Care) daily & follow ste
basis for patients to manage their own symptoms o IPg.1I4 do)\:vn guidelinesp
(Warn patients of rebound acid secretion on reducing dose)

If an ADR to Lansoprazole use Pantoprazole (40mg/20mg)

Long term PPI use may cause an increased risk of

|
I
|
|
* Stepping down to use the lowest possible dose for the | (Antimicrobial Protocol Lansoprazole 30mg
|
|
|
|
osteoporosis, hypomagnesaemia and possibly C. Difficile I

|
|
|
I
I shortest duration. Discuss using on an ‘as needed’ for the management of
|
|
|
|
|

If patient remains symptomatic

—————————————————— ] after maximum dose for 4 to 8
| weeks consider referral for
Symptom free Patient remains gastroscopy
Reiterate lifestyle advice symptomatic
and offer antacids / alginate Lansoprazole 30mg If controlled, review regularly
(Peptac®) on a PRN basis daily & follow step and encourage stepping down
for occasional symptoms down guidelines or stopping of lansoprazole
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